
AWWA
Research 
Foundation

Trace Contaminants
in Drinking Water
Chemicals

Subject Area: 
Water Treatment





Trace Contaminants 
in Drinking Water 
Chemicals



The mission of the Awwa Research Foundation is to advance the science of water to improve 
the quality of life. Funded primarily through annual subscription payments from over 1,000 utili 
ties, consulting firms, and manufacturers in North America and abroad, AwwaRF sponsors 
research on all aspects of drinking water, including supply and resources, treatment, monitoring 
and analysis, distribution, management, and health effects.

From its headquarters in Denver, Colorado, the AwwaRF staff directs and supports the efforts 
of over 500 volunteers, who are the heart of the research program. These volunteers, serving on 
[...]
<16
1

<2
478
<2
<2
7

396
48
<16
206

8
11
<2
15

<41

<7
1,320
157
12
31
35
4

Ferric chloride 
(Hg/g Fe)

10,000
22
<8
56
3

483
317
69
19

1,000,000
158
<42

1,000
8,083

15
56
35
133
<8
<7

2,833
200

34,167
4,917
817

14,167

102



Filtered samples (0.45 um) were collected at the end of each experiment and analyzed for 

trace metals content. Sludge retained in the clarifier was decanted and analyzed for trace metals 

composition and total suspended solids (TSS). The trace metal concentration in the sludge slurry 

(mg/L) divided by the TSS (mg/L) was used to calculate the solid phase concentration of trace 

metals (mg of trace metals per kg of sludge on a dry weight basis). The mass of trace metal in the 

sludge was calculated by multiplying the sludge compositional data by the test duration (see Table 

5.1) and the sludge production rate estimated by methods described in Cornwell (1999) and as 

summarized in Appendix E. Similarly, the mass of trace metals in the influent and effluent water 

phases was calculated by multiplying the flow rate times the test duration and by the liquid phase 

concentration. These data are summarized in Appendix F, including sample calculations.

Results

Tables 5.3 and 5.4 summarize data from Appendix F, indicating whether the coagulant or the 

water was the predominant source of a given constituent into the pilot-scale sedimentation basin, and 

whether this constituent partitioned into the liquid phase effluent from the basin or into the sludge 
phase collected in the basin.

Highly soluble major cations like calcium, magnesium, sodium, and potassium originated 

in the water and remained in the water phase effluent from the basin. Aluminum and iron added by 

coagulants was partitioned primarily to the clarifier sludge. Titanium, vanadium, and nickel were 

contributed by all three coagulants and these metals also partitioned to the sludge. Arsenic was not 

detected in any of the three treatment chemicals, but was detected in sludge, especially in studies 

where arsenic was spiked into the coagulant. In studies using ferric chloride, the coagulant 

contributed more manganese, cadmium, cobalt, and molybdenum than did the water, and these 

metals plus selenium, chromium, copper and lead partitioned into the sludge. By contrast, these 

metals originated in the raw water and remained in the finished water in studies with ACH or alum.

103



Table 5.3

Percentage of metals contributed by coagulants and percentage partitioning into residuals

during pilot studies

Source 
(percent from chemical)

Major cations
Calcium
Magnesium
Sodium
Potassium
Aluminum
Iron
Manganese
Trace metals
Barium
Beryllium
Cadmium
Chromium
Cobalt
Molybdenum
Nickel
Selenium
Silver
Thallium
Titanium
Vanadium
Zinc
Without spike
Arsenic
Copper
Lead
With spike
Arsenic
Copper
Lead

ACH

0
0
0
0

98
17

1

0

ND
0

ND
ND
100

ND

100
100

0

ND
1

ND

100
100
100

Alum

0
0
0
0

97
7
0

0

ND
1

ND
ND
100

ND

100
ND

0

ND
0

ND

100
100
100

Ferric 
chloride

0
0
0
0

38
100

81

2

100
33

100
100
100

ND

100
100

7

ND
2

ND

100
100
100

Fate 
(percent into sludge)

ACH

7
4
4
5

98
83
61

6
ND
ND
ND
ND
ND
100
ND
ND
ND
100
100
93

100
100
100

100
52
94

Alum

1
1
1
1

88
76
35

3
ND
ND

0
ND
ND
100
ND
ND
ND
100
100
24

100
75

ND

100
12
53

Ferric 
chloride

1
0
0
0

39
99

3

6
ND
ND
100
ND
100
100
100
ND
ND
100
100
24

100
100
100

100
1

86

104



Table 5.4 

Comparison of source and fate of metals during full-scale studies

Source 
(percent from chemical)

Major cations
Calcium
Magnesium
Sodium
Potassium
Aluminum
Iron
Manganese
Trace metals
Barium
Beryllium
Cadmium
Chromium
Cobalt
Molybdenum
Nickel
Selenium
Silver
Thallium
Titanium
Vanadium
Zinc
Without spike
Arsenic
Copper
Lead
With spike
Arsenic
Copper
Lead

W mostly in water phase
C mostly from chemical
ND not detected

ACH

W
W
W
W
C
W
W

W

ND
W

ND
ND
C

ND

C
C
W

ND
W

ND

C
C
C

Alum

W
W
W
W
C
W
W

W

ND
W

ND
ND
C

ND

C
ND
W

ND
W

ND

C
C
C

Ferric
chloride

W
W
W
W
W
C
C

W

C
W
C
C
C

ND

C
C
W

ND
W

ND

C
C
C

Fate 
(percent into sludge)

ACH

W
W
W
W
R
R
R

W
ND
ND
ND
ND
ND
R

ND
ND
ND
R
R
R

R
R
R

R
R
R

Alum

W
W
W
W
R
R
W

W
ND
ND
W

ND
ND
R

ND
ND
ND
R
R
W

R
R

ND

R
W
R

Ferric
chloride

W
W
W
W
W
R
W

W
ND
ND
R

ND
R
R
R

ND
ND
R
R
W

R
R
R

R
W
R

R mostly in residuals/sludge
blank not analyzed

105



Table 5.5 illustrates the impact of spiking copper, lead, and arsenic into the coagulants used 

during the pilot partitioning studies. Arsenic and lead levels in the sludge increased when the water 

was spiked with these metals, but the clarifier effluent levels did not increase. However, for copper 

there was a measurable increase in the water phase copper concentration leaving the clarifier.

Of the trace metals that were found above the detection limit and that partitioned into the 

liquid phase, only barium and chromium have primary MCLs. Metals levels in water plant residuals 

are typically not regulated, but some states have restrictions if residuals are land applied for 

beneficial use purposes. In some cases, water plant residuals are combined with wastewater 

biosolids for disposal and federal 40 CFR 503 limits for metals apply. Certain states use these same 

limits as guidelines for establishing water plant sludge beneficial use criteria. Using metals 

regulated under 40 CFR 503 limits, those metals that partitioned into the residuals streams during 

the experimental studies included cadmium, copper, nickel, lead, zinc, arsenic, molybdenum, and 

selenium. Of these ten metals that have either MCLs or Federal 503 biosolids limits, only cadmium, 

molybdenum, and nickel originated predominantly hi the treatment chemicals. The source water 

contributed more of the other seven metals than did the coagulants, even though the water 

concentrations were barely above detection limits. Mercury was not analyzed due to analytical 

limitations.

Table 5.5 

Impact of spiking on pilot sludge and effluent water concentrations

Concentration
Residuals

(mg/kg dry)
Coagulant
Alum

ACH

Ferric chloride

Spiked metal
Copper
Lead

Arsenic
Copper
Lead

Arsenic
Copper
Lead

Arsenic

unspiked
434

<0.52
34

212
0.88

5
380
132
7

spiked
5,200
270

2,590
7,000
360
111
752
483
871

Effluent water
(mg/L)

unspiked
0.005

<0.001
O.001
O.001
O.001
<0.001
<0.001
O.001
O.001

spiked
0.943
0.006

<0.001
0.304

O.001
O.001

1.43
<0.001
<0.001

106



It is important to recognize that the pilot sludge samples are somewhat different than sludge 

produced at water plants. The sludges produced in the pilot studies were primarily chemical sludges. 
In a water treatment situation where the raw water has turbidity but almost no trace metals, the mass 

of sludge produced would be greater due to the turbidity removed, but the mass of trace metals 
would stay constant. Thus, the trace metal composition of the sludge would be lower than the 

composition of the pure chemical sludges produced in the pilot studies described hi this report. In 
this way the study results are conservative, unless the raw water has elevated trace metals 
concentrations.

FULL-SCALE PARTITIONING STUDIES 

Methods

Figure 5.2 includes a general process flow schematic for the full-scale treatment plants at the 
Philadelphia Water Department (PWD) and Denver Water (DW). The study at PWD was conducted 
at the Baxter Water Treatment Plant (WTP) and the DW portion of the study was conducted at the 
Foothills WTP. Table 5.6 describes flow rate, residuals generation rates, and chemical addition 
pomts throughout the two processes. Both utilities recycle spent filter backwash water, though 
Denver clarifies the SFBW before recycling the water while Philadelphia returns untreated SFBW. 
Another major difference between facilities is that DW uses a low-iron alum as coagulant while 
PWD uses ferric chloride. A final difference is the lower raw water turbidity at Denver (0.80 ntu) 
relative to Philadelphia (6.0 ntu).

Samples for SFBW and all other water-based samples were analyzed by each individual 
utility. These samples were collected on the same day the sludge and treatment chemical samples 

were collected and shipped to a central specialized laboratory for analysis (see Chapter 4).

107



Table 5.6 

Characteristics of full-scale study facilities

Facility
Characteristics
Flow rate

Raw + SFBW
Filtered water

Residuals production rate
Main process clarifier
SFBW recycle

SFBW treatment

Chemical addition - Raw water
Potassium permanganate
Chlorine

Chemical addition - Raw + SFBW
Alum
Ferric chloride
Cationic polymer
Chlorine

Chemical addition - Finished water
Chlorine
Sodium hypochlorite
Fluoride
Zinc orthophosphate
Ammonia
Caustic soda

Process turbidity
Raw
Raw + SFBW
Settled
Filtered

mgd
mgd

Ib/day (dry)
mgd

mg/L as KMnO4

mg/L as alum
mg/L as Fe

mg/L
mg/L as C12

mg/L as C12
mg/lasF

mg/L as PO4

mg/L

ntu
ntu
ntu
ntu

Denver

262
256

7,814
6.0

polymer addition 
and clarification 
prior to recycle 

return

none
yes

15
none
1.8

none

yes
none
none
none
yes
3.9

0.80
1.63
0.86
0.04

Philadelphia

175
157

57,429
2.3

no treatment 
prior to recycle 

return

1
none

none
11.4
none

3

none
6

none
0.46
yes

none

6.0
4.0
0.6
0.07

108



Sample Calculations

The data in Appendix G includes the mass flow rate of each constituent, mostly metals, 

measured at various stages in the process from raw to finished water. Table G. 1 and G.2 summarize 

data for DW and PWD, respectively. The mass flow rate was calculated by multiplying the flow rate 

by the measured concentration. For example, the filtered water flow rate at DW was 256 mgd and 

the aluminum concentration was 0.06 mg/L as Al, resulting in a mass flow rate of 58 kg/day as Al 

at this point in the process. The contribution of trace metals from treatment chemicals was 

calculated hi a similar manner with chemical dose multiplied by flow rate to determine the mass flow 

rate of treatment chemical added, then this result multiplied by the composition of trace metal hi the 

treatment chemical to determine mass flow rate of a given trace metal. For example, at DW the alum 

dose was 15 mg/L as alum (1.35 mg/L as Al), the flow rate at this point hi the process is 262 mgd, 

and the composition of iron hi the alum was 209 mg Fe per kg Al. The resulting contribution of iron 

due to alum addition is 0.28 kg/day of iron.

The mass flow rate of untreated SFBW out of the system for each facility was calculated hi 

a manner similar to other points hi the process, i.e. recycle flow rate times concentration of 

constituents hi SFBW. The mass flow rate of clarifier sludge out of the process was calculated by 

multiplying the dry sludge production rate by the measured composition of sludge. The dry sludge 

production used for DW was the value reported by the utility. The dry sludge production value used 

for PWD was calculated based upon the method outlined by Cornwell (1999) as discussed hi 

Appendix E. This sludge production value at PWD was calculated as follows:

,_ . ^ .... 1.8mg/LTSS 8.341b/MG 157MG 6.0 ntu raw water turbidity * ———=———— * ——————— * —————
ntu removal mg/L day 

14,100 Ib/day

... _ _ 2.9 mg sludge 8.341b/MG 157MG /10 ,nAlu/J 1 1.4 mg/L as Fe * ——— s. —— E_ * ——————— * ————— = 43,300 Ib/day
mgFe mg/L day

total = S^ + Sfenic = (14,100 + 43,300) Ib/day = 57,400 Ib/day

109



where Stotal = total sludge production

Sturt, = sludge production resulting from turbidity removal

= sludge production resulting from ferric coagulant

Results From Mass-Balance

Tables 5.7 and 5.8 present results of a mass-balance from the two full-scale study locations, 

using data summarized in Appendix G. Table 5.7 summarizes data from Denver and Table 5.8 

includes data from Philadelphia. Input in the mass balance calculations includes untreated water and 

treatment chemicals, while output includes filtered water, solids from the sedimentation basin, and 
SFBW. The untreated water sample entering the process was collected prior to chemical addition 

hi the rapid mix chamber and represents a mixture of raw water and recycled SFBW. The filtered 
water sample was collected from the combined filter effluent prior to addition of post-filter treatment 
chemicals. Chemicals accounted for in mass-balance calculations at DW include alum (rapid mix), 

cationic polymer (rapid mix), and non-ionic polymer (pre-filter) while at PWD contributions from 
lime and ferric chloride (both added at rapid mix) were accounted for hi calculations. Chlorine was 
not included hi the mass balance.

Findings reported in Tables 5 .7 and 5 . 8 indicate that the source and fate of trace metals at the 

two facilities are similar even though the raw water quality at the two facilities is vastly different. 
The two facilities also use a different coagulant. Observations from the information collected from 
these two facilities are summarized hi the following sections.

Major Cations

Calcium, magnesium, sodium, and potassium generally originated hi the influent water 
stream (raw + SFBW), except calcium that was added through lime addition at Philadelphia. Only 

1 to 12 percent of these metals was diverted to residuals streams, thus most of the major cations 
remained hi filtered water.

110



Ta
bl

e 
5.7

 
M

as
s-b

ala
nc

e d
ur

in
g 

fu
ll-

sc
ale

 st
ud

y 
at 

De
nv

er
 W

ate
r (

DW
)

Sa
m

pl
e d

es
cr

ip
tio

n
Co

ns
tit

ue
nt

Ca
lci

um
M

ag
ne

siu
m

Po
tas

siu
m

So
di

um
Al

um
in

um
Iro

n
M

an
ga

ne
se

Ba
riu

m
Zi

nc
A

nt
im

on
y

Ar
se

ni
c

Ca
dm

iu
m

Ch
ro

m
iu

m
Co

ba
lt

Co
pp

er
Le

ad
M

er
cu

ry
M

ol
yb

de
nu

m
Ni

ck
el

Se
len

iu
m

Si
lv

er
Ti

tan
iu

m
Va

na
di

um

Tr
ea

tm
en

t 
ch

em
ica

ls*
(k

g/
da

y)
1.1 0.2 0.1 77

.8
1,3

39
0.

28
0.0

1
0.

00
04

3.6 ND ND ND 0.
00

6
ND 0.0

1
ND 0.
01

5
N

D
0.0

1
0.

00
3

ND 0.
01

0
N

D

In
pu

t
Ra

w 
+ 

SF
BW

f
(k

g/
da

y)
34

,5
10

11
,01

11
,84

27
,6

68
21

8 69 43 39
.7

N
D ND ND N
D N
D N
D

N
D ND 4.
0

ND N
D

ND

Ou
tp

ut

To
tal

(k
g/

da
y)

34
,51

1
11

,80
1

1,8
84

27
,7

45
1,5

57 70 43 3.6 0.
00

6

0.0
1

0.
01

5
4.

0
0.0

1
0.

00
3

Sl
ud

ge
(k

g/
da

y)
35 12 13 9 64

2 50 22 0.9 1 ND ND ND 0.0
5

0.0
2

ND 0.4
3

ND ND 0.
12 ND ND

SF
BW

(k
g/

da
y)

72
9

25
2

40 61
0

78
4

46 40 2.1 1.5 ND 0.2
5

ND ND 0.2
1

0.1
5

N
D 0.1 0.
06 ND ND

Fi
lte

re
d 

wa
ter

(k
g/

da
y)

33
,62

3
11

,53
1

1,8
41

26
,9

37
58 19 ND 38

.8
N

D ND ND ND ND N
D

N
D ND 3.
9

ND N
D ND

To
tal

(k
g/

da
y)

34
,3

88
11

,79
5

1,8
94

27
,5

57
1,4

84
11

5
62 41

.7 2.3 0.
25 0.0

5

0.2
1

0.
57 4.
0

0.
18

Su
m

m
ar

y 
sta

tis
tic

s

Di
ffe

re
nc

e
(p

er
ce

nt
)

0.4 0.1 0.5 0.7 4.
8

48
.9

37
.6 5.1 44
.9 1.4

In
pu

t f
ro

m
 

ch
em

ica
ls

(p
er

ce
nt

)
0.0 0.0 0.0 0.3 86

.0
0.

4
0.

0
0.

0
10

0.0

10
0.0

10
0.0

10
0.0 0.
0

10
0.0

10
0.0

Ou
tp

ut
 in

 
re

sid
ua

ls
(p

er
ce

nt
)

2.2 2.2 2.8 2.2 96
.1

83
.1

10
0.0 7.1 10
0.0

10
0.0

10
0.0

10
0.0

10
0.0

96
.3

10
0.0

* 1
5 m

g/
L 

as
 al

um
, 1

.8 
m

g/
L 

ca
tio

ni
c p

ol
ym

er
 in

 ra
pi

d 
m

ix
, 0

.05
5 

m
g/

L 
no

n-
io

ni
c p

ol
ym

er
 pr

e-
fil

ter
. 

tR
aw

 w
ate

r p
lu

s S
FB

W
 re

cy
cle

 re
tu

rn
 p

rio
r t

o 
ch

em
ica

l a
dd

iti
on

 at
 ra

pi
d 

m
ix

.



Ta
bl

e 5
.8 

M
as

s-b
ala

nc
e 

du
rin

g 
fu

ll-
sc

ale
 st

ud
y 

at 
Ph

ila
de

lp
hi

a W
ate

r D
ep

ar
tm

en
t (

PW
D)

Sa
mp

le 
de

sc
rip

tio
n

Co
ns

tit
ue

nt
Ca

lci
um

M
ag

ne
siu

m
Po

tas
siu

m
So

diu
m

Al
um

in
um

Iro
n

M
an

ga
ne

se
Ba

riu
m

Zi
nc

An
tim

on
y

Ar
se

nic
Ca

dm
ium

Ch
ro

mi
um

Co
ba

lt
Co

pp
er

Le
ad

M
er

cu
ry

M
oly

bd
en

um
Ni

ck
el

Se
len

ium
Si

lve
r

Ti
tan

ium
Va

na
diu

m

Tr
ea

tm
en

t
ch

em
ica

ls*
(k

g/d
ay

)
13

,75
2

22
1 25 23 15
1

7,5
96 62 0.